PARTS LIST
ITEM|QTY|PART NUMBER |D
1 1 |gearbox4
2 1 |alumPlate
3 1 |extFrontCam
4 1 [hobbed shaft
A —— 5 | 2 |688ZZ bearing
6 1 |small stepper
—] 6 12 | 1 |bearng circle
| ———— 14 | 1 |605ZZ bearing
| 16 | 1 |caml
ol 0 .
| Q‘OI=&. P 17 | 1 |pinchLever
) e A — 18 | 1 |M4x25
a0 19 | 1 |[M5x0.8 x 16
‘?’C 20 | 3 |No.4-1/2
21 | 2 |No.4x 1/2
° 22 | 4 |[M3x10
23 | 2 |4-3/4
QIOOIO
Designed by Checked by Approved by Date Date
Kennell 3/12/2013
gearExtruderAssy Fton f'}eei

N




